

Technical Report No.

028-70120626

Rev. Dated

11.04.2006



Product Service

Client: TÜV Italia SRL
Via Carducci, 125
I 20099 Sesto San Giovanni (MI)
Fr. Castagno

Manufacturing place: Not known

Test subject: Product: PLACK wood panel
Type: PLACK wood panel

Test specification: EN 71-2:2003
EN 71-3 / AC:2002
LMBG B 82-10-1:1985 persistence to salvia and sweat

Purpose of examination: Test according to the test specification

Test result: The test subject was found to be in compliance with the mentioned test specification

This technical report may only be quoted in full. Any use for advertising purposes must be granted in writing. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production.